
1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

E E

F F

CODENUMMER

TEK. NR. PROJEKT NUMMER

GEZIEN:

NAME

4

3

2

1

NAMEDATE REV. DATE
 

1.117.465

  

 

ML 07/09/2016 PRINT BOARD + WATER SOFTENER

ML

ML

 

06/04/2017

11/06/2018

 

BURNER SWITCH

FUEL PUMP  1.607.055

 

 

 

MODIFICATION

SUBJECT TO CHANGE

Lammers M

13/04/2015

IBH-L 220/30



Parts List

DESCRIPTIONPART NRQTYNR.

CHEMICAL LINE SUCTION IBH1.316.10511

MANIFOLD TBV THERMOSTAT 2x3/8" +T  

+PT100

1.316.11012

REDUCER NIPPLE BRASS 1/2" - 1/4" 

EXT-EXT

1.316.12013

PUMP W2030 BRASS LEFT1.601.62714

DOSAGE PUMP NME41.606.07015

MOTOR 11kW 3x230/400V DOUBLE 

FLANGED

1.610.34216

PRESSURE REGULATOR VALVE VB9 

CONTACT

1.617.15617

SAFETY VALVE S2841.617.50618

MANOMETER 0-400bar 1/4" BC1.620.16119

PRESSURE SWITCH 280bar 3/8"1.622.012110

FLOW SWITCH DIBO MV60 3/8"1.624.042111

STRAINER BRASS 3/4" INT-INT1.630.004112

SUCTION FILTER PVC+NON RETURN 

VALVE HOSE CONNECTION 6-8mm

1.630.351213

NEEDLE VALVE CHEMICALS1.634.051114

V-PART MV CHROMED 3/8" EXT1.647.065115

HOSE CLIP 11-17mm1.655.001116

HOSE CLIP SS MINI 10mm1.655.092517

HOSE CLIP+INSERT RING SS 9.5mm1.655.101318

HOSE CLIP RUBBER 18mm 15mm1.655.137219

ELBOW BRASS 1/2" INT-EXT1.659.023120

KNEE BRASS 3/4" INT-EXT 451.659.064121

NIPPLE BRASS 3/4" EXT-EXT1.659.164222

REDUCER RING BRASS 3/4" - 1/2" EXT-INT1.659.308123

REDUCER NIPPLE BRASS 1/2" - 3/8" 

EXT-EXT

1.659.345124

ELBOW HP 3/8" INT-EXT1.663.022125

ELBOW HP 1/4" EXT-EXT1.663.041126

ELBOW HP 3/8" EXT-EXT1.663.042427

T-PIECE HP 3/8" INT1.663.102128

NIPPLE HP 3/8" EXT-EXT BSPP1.663.202329

HOSE CONNECTION BRASS 1/4" -6mm1.673.004130

HOSE CONNECTION BRASS 1/2" -8mm1.673.020131

TANK CONNECTION 3/8" -6mm1.746.050132

BOLT HEXAGON-HEAD ZINC-PLATED 

M10X35

1.801.133433

FLAT WASHER ZINC-PLATED M101.801.506434

GASOLINE-OIL HOSE 3/8" 500mm1.819.034135

HOSE TRANSPARENT 6mm 50mm1.819.400136

HOSE TRANSPARENT 6mm 900mm1.819.432337

LP HOSE  PLAID AROUND 1/2" 680 mm 

1/2"WR - 1/2"WH

1.820.025138

LP HOSE 3/4" 600mm 3/4" WR - 3/4" WH1.820.045139

HP HOSE 3/8" - R2 390mm 3/8"WH - 3/8"WR1.821.045140

HP HOSE 3/8" - R2 710mm 3/8"WH  - 3/8"WR1.821.074141

HP HOSE 3/8" - R2 1260mm 3/8"WH  - 3/8"WR1.821.100142

HP HOSE 3/8" - R2 1360mm 3/8"WH  - 3/8"WR1.821.104143

MANOMETER HOSE 1/4" 400mm 1/4"WR - 

1/4" WR

1.821.502144

SEAL 18.4x11.3x2.1mm1.838.418245

SEAL 24x16.7x.1.95mm1.838.424246

FLEXIBLE MOTOR/POMP COUPLING 11kW 

DOUBLE FLANGED

1.0910.082

080015

1 

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

E E

F F

13 37 42 6 33 34 17 20 23 5 19 3617 46 41 35 27

16

8

28

29

11

27

39

15 14 2 30 943 38 29 45 2426 44 3119 2940 32 1 18 4 22 4510 213 12 22 467 25



Parts List

DESCRIPTIONPART NRQTYNR.

FRAME IBH+1.316.00011

SIDE PLATE IBH RIGHT1.316.00512

SIDE PLATE IBH LEFT1.316.00713

FRONT CAP IBH-L1.316.02814

BACK PLATE UNDER IBH1.316.03015

BACK PLATE IBH+1.316.03116

SUPPORT BRIDGE IBH +1.316.03517

CAP IBH-L+ GREEN1.316.06618

BUMPER IBH+ GREEN1.316.07119

SUPPORT TANK IBH1.316.075210

PUSH BAR IBH1.316.080111

SUPPORT FLOW SWITCH IBH1.316.090112

FUEL TANK RIGHT1.316.150213

CHEMICAL TANK LEFT1.316.1521 

SOFTENER TANK1.316.1541 

FILL CAP IBH1.316.164314

WHEEL 385x90mm (AXLE 43mm)1.685.013215

COVER CAP 385x90mm1.685.082216

WHEEL CAP PVC 25mm1.685.094217

SWIVEL CASTOR+BRAKE 160mm1.685.115218

LEVEL MAKING SWITCH  M101.728.010119

SLIDE BEARING  25.2mm - 43.5mm - 81mm1.755.003220

STICKER DiBO H: 120mm1.778.009121

STICKER TRIANGLE  DANGER HOT1.778.045122

STICKER GREEN BOILER1.778.065223

STICKER IBH-L 220bar 30ltr 30mm1.779.176224

BOLT HEXAGON-HEAD ZINC-PLATED M6X161.801.079825

BOLT HEXAGON-HEAD ZINC-PLATED M8X201.801.105126

BOLT HEXAGON-HEAD ZINC-PLATED M8X251.801.106827

BOLT HEXAGON-HEAD ZINC-PLATED M8X451.801.110228

BOLT HEXAGON-HEAD ZINC-PLATED M8X901.801.118229

FLAT WASHER ZINC-PLATED M81.801.5051130

SPLIT LOCK WASHER ZINC-PLATED M61.801.524831

SPLIT LOCK WASHER ZINC-PLATED M81.801.5251132

FENDER WASHER ZINC-PLATED M61.801.544833

FENDER WASHER ZINC-PLATED M81.801.5451234

METAL SCREW STAINLESS STEEL M5x8 

TRUSS HEAD

1.805.5212035

METAL SCREW STAINLESS STEEL M5x12 

TRUSS HEAD

1.805.523336

METAL SCREW STAINLESS STEEL M8x12 

TRUSS HEAD

1.805.5411437

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

E E

F F

21 23 9 18 33 25 26 12 10 28 27 34 29 30 32 31 15 20 16

17

11

5

24

37

6

19

35

23

3

143613724822



Parts List

DESCRIPTIONPART NRQTYNR.

VENTING LINE IBH-L1.315.02011

FUEL LINE SUCTION IBH1.316.10012

PHOTO CELL COMPLETE1.373.50013

NIPPLE HOLDER PHOTO CELL 7.5mm1.373.51614

BURNER BOILER 110 Kw1.374.01515

FUEL FILTER HOSE CONNECTION 8mm1.630.50316

HOSE CLIP SS MINI 12mm1.655.09367

TANK CONNECTION 3/8" -8mm1.746.05528

BOLT HEXAGON-HEAD ZINC-PLATED M4X121.801.02819

BOLT HEXAGON-HEAD ZINC-PLATED M5X101.801.052610

FENDER WASHER ZINC-PLATED M81.801.5451211

NYLON INSERT LOCK NUT ZINC-PLATED M81.801.625612

SOCKET HEAD CAP BOLT ZINC-PLATED M8X251.802.106413

FUEL HOSE 8mm 60mm1.819.627114

FUEL HOSE 8mm 850mm1.819.661115

FUEL HOSE 8mm 1050mm1.819.667116

IGNITION CABLE ASSEMBLY IBH21.827.153217

GROMMET FIBER 18x14x1,5mm1.838.354118

Parts List

DESCRIPTIONPART NUMBERAANR

BURNER FLANGE IGNITION ALU1.373.40211

NOZZLE HOLDER BURNER1.373.40512

STEEL NOZZLE LINE 50/70/110kW KETTLE1.373.41213

GROMMET BURNER FLANGE1.373.45114

BURNER NOZZLE 2.25 - 45  S1.645.75315

SCREW COUPLING FOR FUEL, PIPE BENDED 1/8" -4mm1.677.07716

DOUBLE ELECTRODE SET IGNITION1.770.00217

DRIVE DISC D90/25 6 SS1.770.09318

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

E E

F F

12 11 13

2

16

8

5 9 183 104 17 15 6 147 1

4

1

7

5

8

6

3

2



Parts List

DESCRIPTIONPART NRQTYNR.

BURNER KETTLE 110kW1.374.01511

SPIRAL 110kW GB1.374.11512

INSIDE COVER RING 70kW / 110kW1.374.21613

INSIDE COVER 110kW1.374.22014

DISTANCE TUBE OUTSIDE COVER 110kW1.374.25345

OUTSIDE COVER 70&110kW1.374.26516

BURNER FLANGE IBH1.374.27517

AIR REGULATING DISC IBH1.374.27618

FUEL LINE 110kW1.374.31019

SUPPORT TRANSFO BURNER BOILER1.374.340110

FUEL PUMP LEFT1.607.055111

BURNER MOTOR 230V - 50Hz 240W1.612.055112

BURNER MOTOR 230/400V 240W1.612.0901 

HOSE CONNECTION BRASS 1/4" - 8mm1.673.006213

COMPRESSION FITTING FUEL LINE 1/8" -4mm1.677.070114

IGNITION TRANSFORMER 230V 2x5kV 100%1.689.021115

IGNITION TRANSFORMER 400V 2x5kV1.689.0511 

PLASTIC COMPRESSION FITTING FUEL PUMP1.740.080116

INSULATING BOARD BOTTOM 337mm1.766.105117

INSULATING BOARD TOP 242mm1.766.110118

AIR BLOWER 180x82mm L C2-12.71.770.121119

BOLT HEXAGON-HEAD ZINC-PLATED M5X701.801.065220

BOLT HEXAGON-HEAD ZINC-PLATED M6X121.801.078221

BOLT HEXAGON-HEAD ZINC-PLATED M6X161.801.079622

FLAT WASHER ZINC-PLATED M51.801.503623

FLAT WASHER ZINC-PLATED M61.801.504724

SPLIT LOCK WASHER ZINC-PLATED M61.801.5241425

FENDER WASHER ZINC-PLATED M61.801.544526

SERRATED LOCK WASHER ZINC-PLATED M61.801.564427

LOCK RING STEEL M16 NL1.801.589228

NUT ZINC-PLATED M51.801.603229

NUT ZINC-PLATED M61.801.6041030

NYLON INSERT LOCK NUT ZINC-PLATED M51.801.623231

NYLON INSERT LOCK NUT ZINC-PLATED M81.801.625232

CAP NUT ZINC-PLATED M61.801.644233

SOCKET HEAD DRIVE SCREW BLACK M5x101.802.221134

METAL SCREW ZINC-PLATED SELF TAPPING M5x12 

PAN HEAD - CROSS

1.804.043335

METAL SCREW ZINC-PLATED M6X16 

COUNTERSUNK HEAD - CROSS

1.804.244136

TOMMY SCREW M6x80/62mm1.804.614437

NUT ZINC PLATED 3/8" 27mm1.806.043238

RING NUT M61.806.072239

BLACK SELF-ADHESIVE GLASS TAPE 30x2mm 770mm1.827.350140

SEAL FIREPROOF 3/8"1.838.082241

SEE GUIDE IGNITIONIGNITION142

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

E E

F F

38

28

26

8

7

12

13

11

16

32

14

19

25

22

1

9

17

41

2

22

25

37

36

40

3

18

4

24

5

30

6

10

20

29

31

23

15

26

25

27

21

33

39

42

35

34



Parts List

DESCRIPTIONPART NRQTYNR.

COVER PLATE WITH FOIL IBH LEFT/RIGHT1.316.04011

ASSEMBLY PLATE ELECTRO BOX IBH1.316.04512

CABLE TRANSIT TULLE THERMOSTAT1.373.45513

THERMOSTAT 30  - 1501.626.01514

RELAIS M25-10 24V 11kW 400V1.705.02115

THERMIC MOTOR FUSE 16-24A ZB 32-241.707.07216

TRANSFO 110V 200V 240V 400V - 24V AC 55VA1.708.04017

PRINT BOARD IBH M/S1.710.01418

MAIN SWITCH 25A 3-POLE1.712.01619

SWITCH RED1.712.120110

LED-ELEMENT WHITE 12-30V AC/DC1.713.050111

GLAND NUT M251.720.014112

CABLE GLAND M251.720.044113

ATTACHMENT ADAPTER1.722.020114

CONTACT ELEMENT NO1.722.026115

ASSEMBLY CLIP PLASTIC M41.722.722716

TURN BUTTON THERMOSTAT1.740.085117

TRANSIT TULLE 6.4x9.5mm1.741.005518

TRANSIT TULLE 12.5x20x28mm1.741.015319

SEAL CAP RUBBER 10mm1.741.284420

STICKER MANUAL + PROTECTION1.778.030121

STICKER TRIANGLE  LIGHTNING FLASH1.778.040122

BOLT HEXAGON-HEAD ZINC-PLATED M6X501.801.086123

FLAT WASHER ZINC-PLATED M61.801.504124

POWER CABLE 4x2,5mm  5000mm1.825.041125

CONNECTION CABLE  4x2.5mm  1000mm1.825.233126

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

E E

F F

10 17 1 9 21 22

14

15

11

4

2

8

16

7

24

5

6

25

12

13

26181920323



Parts List

DESCRIPTIONPART NRQTYNR.

HP GUN 350bar 40ltr 3/8" IN - 1/4" OUT1.643.01111

LANCE SS 900MM DIBO1.644.05212

NOZZLE PROTECT CAP + SOCK SS1.644.14613

NOZZLE CERAMIC 1/4" EXT 15.0901.645.07114

M-PART MV CHROMED 1/4" INT1.647.04215

M-PART MV CHROMED 3/8" INT1.647.04416

V-PART MV CHROMED 1/4" EXT1.647.06317

HOSE ASSEMBLY HP R1 3/8" 10mtr1.653.02018

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

E E

F F

6 1 7 5 2

3 4

8



Parts List

DESCRIPTIONPART NRQTYNR.

WATER TANK DOUBLE1.316.15711

FLOAT BRASS 1/2"1.641.05422

ELBOW BRASS 3/4" INT-INT1.659.00413

T-PIECE BRASS 3/4" INT1.659.10414

COUPLING BRASS 3/4"1.659.14415

NIPPLE BRASS 3/4" EXT-EXT1.659.16416

REDUCER NIPPLE BRASS 3/4" - 1/2" EXT-EXT1.659.34827

NIPPLE PLASTIC 3/4" EXT-EXT1.667.41618

CAP WATER TANK1.316.16219

NIPPLE BRASS 1/8" EXT-EXT CUSTOM1.316.210110

NON-RETURN VALVE 3/4" EXT-EXT CUSTOM1.316.224111

NON-RETURN VALVE 1/8" INT-INT1.636.950112

COUPLING GK HOSE CONNECTION 20mm1.647.305113

COUPLING GK 3/4"EXT1.647.345114

PLUG IN JOINT 1/8" EXT - 6mm1.677.120115

AIR HOSE 6x4x1mm 660mm1.819.904116

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

E E

F F

13 14 5 6 3 8 7 4 2 9

16

15

12

10

11

1



Parts List

DESCRIPTIONPART NRQTYNR.

SHAFT EXTENSION REEL (ONLY IBH-L)1.308.11011

HP GUN 350bar 40ltr 3/8" IN - 1/4" OUT1.643.01112

M-PART MV CHROMED 3/8" EXT1.647.04513

V-PART MV CHROMED 1/4" EXT1.647.06314

REEL MAGNUM BABY20001.649.01315

SWIVEL FOR MAGNUM REEL1.650.03216

HOSE ASSEMBLY HP R1 3/8" 20mtr REEL1.653.09217

HOSE ASSEMBLY HP R1 3/8" 40mtr REEL1.653.0961 

NIPPLE HP 3/8" EXT-EXT BSPP1.663.20218

BOLT HEXAGON-HEAD ZINC-PLATED M8X201.801.10549

FENDER WASHER ZINC-PLATED M81.801.545410

HP HOSE 3/8" - R2 850mm 3/8"WH  - 1/2"WR1.821.083111

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

E E

F F6 8 7 5

311109 2 4

1


